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Applicant: Sharkoon Technologies GmbH Issue Date : Jan 10, 2020
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Germany

Sample Description 375

One (1) Group of Submitted Samples Said To Be :
U7 RV o R R R

Sample Description
P 70

Date Sample Received
g i 1

Date Test Started
BTS20

Sharkoon Light? 200
Dec 12, 2019 / Jan 07, 2020

Dec 12, 2019 / Jan 07, 2020

Test Conducted JF||ZEER =

As requested by the applicant, for details please refer to attached pages.
ONIFIRD Bt AR HIE

Conclusion iﬂéﬁﬁ:
Tested Sample FZ4EL

Tested Components of '
Submitted Samples
W

Standard f&1v& Result 7# f\
Restriction of Hazardous Substances (RoHS) Pass ﬁ?}ﬁ
i T PITTIE

— As per applicant’s request with reference to 2011/65/EU
f?‘%éﬁ’ﬂ%l?ﬁ%%@’{ﬁ?ﬁﬁ—ﬁ 2011/65/EU

Remarks: As per the request of the applicant, only the listed components were tested for the RoHS directive.
EE NEE R PRSI [ PO # [ RoHS $5 4] (R -
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Test Conducted Jg[" [ :

Restriction of Hazardous Substances (RoHS) Test % %’fﬁ’a@ﬁiﬁ“fﬁu%

A. Test Result Summary J[Z57

Number

TWNC00850216

Screening Test i = Confirmation Test ez
Tested Egmaonent Element PleSlflllt IZQ/CEI/EQ Cr,(Viﬁ)‘ PIZ?{;?;ES
IEUELI{:‘%EB i P AN ~,'F|/\4:7'ﬁi‘/7j‘< -+ I%}Vlﬁ[ %f%?ﬁﬁ% Fi{i
(ppm) (ppm) | (ug/cm? or ppm) (ppm)
Cd ND -~
Pb ND --
1 |Black soft plastic button Hg ND --
Cr ND -
Br ND -
Cd ND -~
Pb ND --
2 |Black plastic part Hg ND --
Cr ND --
Br 204 --
Cd ND -~
Pb ND --
3 |Black plastic button Hg ND --
Cr ND --
Br ND --
Cd ND -~
Pb ND --
4 |White plastic pad Hg ND --
Cr ND --
Br ND --
Cd ND --
Pb ND --
5 |Black plastic switch Hg ND --
Cr ND --
Br ND --
Cd ND --
Pb ND -~
6 |Black plastic housing Hg ND --
Cr ND --
Br ND --
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Number : TWNC00850216

Test Conducted Jg[" [ :

Screening Test Ffgfl=t Confirmation Test ez
Tested gpmponent Element Result Pb/CEI/Hg Cr§VI) sz;?g?
W ome W S| A
(ppm) (ppm) | (ug/cm® or ppm) (ppm)
Cd ND --
Pb ND -~
7 |Semitransparent plastic part Hg ND --
Cr ND -
Br ND -
Cd ND -~
Pb ND -~
8 |Black metal screw Hg ND --
Cr 5424 Negative
Br NA -
Cd ND -~
Pb ND --
9 |Silvery magnet Hg ND --
Cr ND -
Br NA -
Cd ND -~
Pb ND --
10 |Black/white plastic sheet Hg ND --
Cr ND -
Br ND -
Cd ND -~
Pb ND --
11 |Transparent plastic sheet Hg ND --
Cr ND --
Br ND -
Cd ND -~
Pb ND --
12 |Silvery metal screw Hg ND --
Cr 312 --
Br NA --
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Number : TWNC00850216

Test Conducted Jg[" [ :

Screening Test Ffgfl=t Confirmation Test ez
Tested Component Element Result Pb/Cd/Hg Cr(VI) sz;?g?
HIREH iy e GRS + ffih il B
(ppm) (ppm) | (ug/cm? or ppm) (ppm)
Cd ND -
Pb ND --
13 |Silvery metal screw Hg ND --
Cr 257 --
Br NA -
Cd ND --
Pb ND --
14 |Black metal screw Hg ND --
Cr 426 --
Br NA -
Cd ND --
Pb ND -
15 |Silvery metal screw Hg ND --
Cr 438 --
Br NA -
Cd ND --
Pb ND -
16 |Black cable jacket Hg ND --
Cr 110 --
Br ND -
Cd ND --
Pb ND -
17 |Silvery metal wire Hg ND --
Cr ND --
Br NA -
Cd ND --
Connector - off-white plasti b D -
18 pI?Jngnec or - off-white plastic Hg ND _
Cr ND --
Br ND --
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Number : TWNC00850216

Test Conducted Jg[" [ :

Screening Test Ffgfl=t Confirmation Test ez
Tested Epmponent Element RaesLlJIt IZE/CEVEQ Cr,(VB‘ szgifs
IR iy e /585 + g il B
(ppm) (ppm) | (ug/cm® or ppm) (ppm)
Cd ND --
Pb ND -~
19 |Connector - silvery metal pin Hg ND --
Cr ND -
Br NA -
Cd ND -~
Pb ND -~
20 |[Black/silvery plastic patch Hg ND --
Cr ND -
Br ND -
Cd ND -~
Pb ND --
21 |Semitransparent plastic wheel Hg ND --
Cr ND -
Br ND -
Cd ND -~
Pb ND --
22 |Black soft plastic tire Hg ND --
Cr ND -
Br ND -
Cd -- ND
Pb -- 24
23 PCBA [The all tested Hg - ND
components were excluded] Cr _ ND
Br . PBBs: ND
PBDEs: ND
Cd ND -~
) _ Pb ND --
24 izptsor - blackish grey molding Hg ND _
Cr ND --
Br ND -
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Number : TWNCO00850216
Test Conducted f|[ZE|" JFL, :
Screening Test Ffgfl=t Confirmation Test ez
Tested gpmponent Element Result Pb/CEI/Hg Cr§VI) sz;?g?
HIREH iy e GRS + ffih il B
(ppm) (ppm) | (ug/cm® or ppm) (ppm)
Cd ND --
Pb ND -~
25 |Connector - beige plastic socket Hg ND --
Cr ND -
Br ND -
Cd ND -~
Pb ND -~
26 |Connector - golden metal pin Hg ND --
Cr ND -
Br NA -
Cd ND -~
Pb ND --
27 |Switch - blue plastic button Hg ND --
Cr ND -
Br ND -
Cd ND -~
Pb ND --
28 |Switch - black plastic cap Hg ND --
Cr ND -
Br ND -
Cd ND -~
Pb ND --
29 |Switch - black plastic casing Hg ND --
Cr 114 --
Br ND -
Cd ND -~
Pb ND --
30 |LED - black heat shrinkable tube Hg ND -~
Cr ND --
Br ND --
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Test Conducted Jg[" [ :

Number

TWNC00850216

Screening Test Ffgfl=t Confirmation Test ez
Tested Epmponent Element IieSLlJIt Pb!C?/I_jg Cr§VI) PZIS;%E’;EI;S
HIREH iy ey GRS + ffih il B
(ppm) (ppm) | (ug/cm® or ppm) (ppm)

Cd ND -
Pb ND -~

31 LED - transparent plastic Hg ND --

molding part Cr ND -

Br 2095 PBDE: ND
Cd ND -
Pb ND -~

32 |LED - silvery metal pin Hg ND --
Cr ND -
Br NA -
Cd ND -~
Pb ND -~

33 |Switch - silvery metal frame Hg ND --
Cr ND -
Br NA -
Cd ND -~
Pb ND --

34 |Switch - brown plastic part Hg ND --
Cr ND -
Br ND -
Cd ND -~
Pb ND --

35 |[Switch - red plastic gear Hg ND --
Cr ND -
Br ND -
Cd ND -~
Pb ND --

36 [Switch - silvery metal pin Hg ND --
Cr ND --
Br NA -
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Number : TWNCO00850216
Test Conducted f|[ZE|" JFL, :
Screening Test Ffgfl=t Confirmation Test ez
Tested Component Element Result Pb/Cd/Hg Cr(VI) sz;?g?
HIREH iy e GRS + ffih il B
(ppm) (ppm) | (ug/cm® or ppm) (ppm)
Cd ND --
Pb ND -~
37 |Switch - off-white plastic button Hg ND -
Cr ND -
Br ND -
Cd ND -~
Pb ND -~
38 |[Switch - black plastic housing Hg ND --
Cr ND -
Br ND -
Cd ND -~
Pb ND --
39 |Switch - black plastic base Hg ND --
Cr ND -
Br ND -
Cd ND -~
Pb ND --
40 |Switch - green plastic button Hg ND --
Cr ND -
Br ND -
Cd ND -~
Pb ND --
41 |Switch - black plastic housing Hg ND --
Cr ND --
Br ND -
Cd ND -~
Pb ND --
42 |Switch - grey plastic base Hg ND --
Cr ND --
Br ND --
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Number : TWNC00850216

Test Conducted Jg[" [ :

Screening Test Ffgfl=t Confirmation Test ez
Tested gpmponent Element Result Pb/CEI/Hg Cr§VI) sz;?g?
W ome W S| A
(ppm) (ppm) | (ug/cm® or ppm) (ppm)
Cd ND --
Pb ND -~
43 |Switch - translucent plastic base Hg ND --
Cr ND -
Br ND -
Cd ND -~
Pb ND -~
44 |Transparent plastic part Hg ND --
Cr ND -
Br ND -
Cd ND -~
Pb ND --
45 |Black foam tape Hg ND --
Cr ND -
Br ND -
Cd ND -~
Pb ND --
46 |Switch - black plastic button Hg ND -~
Cr ND -
Br ND -
Cd ND -~
Pb ND --
47 |Switch - silvery metal frame Hg ND --
Cr 177000 Negative
Br NA -
Cd ND -~
Pb ND --
48 |Switch - blackish grey socket Hg ND --
Cr ND --
Br ND --
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Test Conducted Jg[" [ :

Number

TWNC00850216

Screening Test &FifgiH]E8

Confirmation Test fgﬁiﬁu;;ja

Tested Epmponent Element IieSLlJIt Pb!C?/I_jg Cr§VI) PZIS;%E’;EI;S
W ome W S| A
(ppm) (ppm) | (ug/cm® or ppm) (ppm)

Cd ND --
Pb ND -~

49 |Connector - white plastic socket Hg ND --
Cr ND -
Br ND -
Cd ND -~
Pb ND -~

50 |Connector - silvery metal pin Hg ND --
Cr ND -
Br NA -
Cd ND -~
Pb ND --

51 |Switch - white plastic button Hg ND --
Cr ND -
Br ND -
Cd -- ND
Pb -- 11

52 PCBA [The all tested Hg - ND

components were excluded] Cr _ ND
Br . PBBs: ND
PBDEs: ND

Cd ND -~
Pb ND --

53 |Black soft plastic cable tie Hg ND --
Cr ND -
Br ND -
Cd ND -~
Pb ND --

54 |Gunmetal core ring Hg ND --
Cr ND --
Br ND -
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Number : TWNCO00850216
Test Conducted f|[ZE|" JFL, :
Screening Test Ffgfl=t Confirmation Test ez
Tested Component Element Result Pb/Cd/Hg Cr(VI) sz;?g?
HIREH iy e GRS + ffih il B
(ppm) (ppm) | (ug/cm® or ppm) (ppm)
Cd ND --
Pb ND -~
55 |Black fabric sheath Hg ND -
Cr ND -
Br ND -
Cd ND -~
Pb ND -~
56 |White paper insulation Hg ND --
Cr ND -
Br ND -
Cd ND -~
Pb ND --
57 |Silvery metal wire shell Hg ND --
Cr ND -
Br NA -
Cd ND -~
Pb ND --
58 |Red cable jacket Hg ND --
Cr ND -
Br ND -
Cd ND -~
Pb ND --
59 |White cable jacket Hg ND --
Cr ND --
Br ND -
Cd ND -~
Pb ND --
60 |[Black cable jacket Hg ND --
Cr ND --
Br ND --
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Number : TWNCO00850216
Test Conducted f|[ZE|" JFL, :
Screening Test Ffgfl=t Confirmation Test ez
Tested gpmponent Element Result Pb/CEI/Hg Cr§VI) sz;?g?
W ome W S| A
(ppm) (ppm) | (ug/cm® or ppm) (ppm)
Cd ND --
Pb ND -~
61 |Green cable jacket Hg ND --
Cr ND -
Br ND -
Cd ND -~
Pb ND -~
62 |Coppery metal wire Hg ND --
Cr ND -
Br NA -
Cd ND -~
Pb ND --
63 |Black/silvery plastic label Hg ND --
Cr ND -
Br ND -
Cd ND -~
Pb ND --
64 |Black strain relief hood Hg ND --
Cr ND -
Br ND -
Cd ND -~
Pb ND --
65 |USB plug - golden metal frame Hg ND --
Cr ND --
Br NA -
Cd ND -~
Pb ND --
66 |USB plug - white plastic socket Hg ND --
Cr ND --
Br ND --
[HIMAAUARITAMII- Page 12 of 20
Intertek Testing Services Taiwan Ltd.  8F., No. 423, Ruiguang Rd., Neihu District, ~ Tel: (+886-2) 6602-2888 - 2797-8885 m
2B NBREBRBERAT Taipei, 11492, Taiwan, R.O.C. Fax: (+886-2) 6602-2420

11492 Bt RHEIR L EE 423 4 8 1 www.intertek-twn.com




INtertek

Total Quality. Assured.

Number : TWNCO00850216
Test Conducted f|[ZE|" JFL, :
Screening Test Ffgfl=t Confirmation Test ez
Tested gpmponent Element Result Pb/CEI/Hg Cr§VI) sz;?g?
HIREH iy e GRS + ffih il B
(ppm) (ppm) | (ug/cm® or ppm) (ppm)
Cd ND --
_ Pb ND -~
67 UiiB plug - golden/silvery metal Hg ND _
P Cr ND -
Br NA -
Cd ND -~
Pb ND -~
68 |Black heat shrinkable tube Hg ND --
Cr ND -
Br ND -
Cd ND -~
Pb ND --
69 |Black cable jacket Hg ND --
Cr ND -
Br ND -
Cd ND -~
Pb ND --
70 |[Silvery metal wire Hg ND --
Cr ND -
Br NA -
Cd ND -~
Pb ND --
71 |Red soft plastic button Hg ND --
Cr ND --
Br ND -
Cd ND -~
Pb ND --
72 |Black soft plastic button Hg ND --
Cr ND --
Br ND --
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Number : TWNC00850216

Test Conducted Jg[" [ :

Screening Test &FifgiH]E8 Confirmation Test 7 fits oHIER
Tested Component EI ¢ Result Pb/Cd/Hg Cr(VI) PB:?{;BE Es
e emen AR s | iR FJ
(ppm) (ppm) | (ug/cm® or ppm) (ppm)
Cd ND -
Pb ND --
73 |Blue soft plastic button Hg ND -
Cr ND --
Br ND -
Cd ND --
Pb ND --
74 |Black/silvery plastic cover Hg ND --
Cr ND --
Br ND -
Reinarks: ppm = Parts per million based on weight of tested sample F[FJJ;.} = =mg/kg = /[T
[’fﬁjﬁ%ﬁ ND = Not detected F A&
NA = Not applicable "]

- = Not tested F ]

Negative = The negative result indicated the positive observation was not found by the spot test.
Boiling water extraction shall be conducted when the spot test obtained the negative
result.

AR BT g R SR (IR ot T o 8\ BRIRRORE N KR 1)
W% v ﬁ“[ RN ©

- As per applicant’s request, only spot test was conducted for chromium VI (Cr(VI)) for the metal

material.

(B R o B PR PR sz [V (1 g’;ﬂjgu::w IE}@_& SEl
- PCB assembly was ground first and randomly sampled the residue for test.

IS A b R = VR 5 Rt
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Number TWNC00850216
ﬁ&f (PR
Test Conducted f|[ZE|" JFL, :
B. Information on Analysis ;5 ey
(I) Screening Test gifgE¢
Test Item Test Method Reporting Limit
HIZEEE! HEE e gL
XRF for regulated elements \s/\élélgt:gl;?;irn;e to IEC 62321-3-1: 2013, by X-ray fluorescence See Table II
A . I
XRE 7 Sl %% IEC 62321-3-1: 2013 » || X HEUZ0 K 205 5 47 - b

Table I: Screening Limits in mg/kg for Various Materials.

P LT AIRFETH SR S poatbii-(ma/ka)

FEl
T

Element Polymer Materials Metallic Materials Composite Materials
Tk AP ol el W& AT
& (Cd) BL<70<X<130<0L BL<70<X<130<0L BL <70 < X< 150 < 0L
& (Pb) BL <700 < X < 1300 < OL BL <700 < X < 1300 < OL BL < 500 < X < 1500 < OL
3}(Hg) BL <700 < X < 1300 < OL BL <700 < X < 1300 £ OL BL < 500 < X < 1500 < OL
i (Cr) BL < 700 < X BL < 700 < X BL < 500 < X
J5L (Br) BL <300 <X Not Applicable 73" | BL <250 < X
Remarks: mg/kg = Milligram per kilogram Elﬁ;’? JV— =ppm
ffﬁﬁf BL = Below Limit {&F [
X = Inconclusive result Jfi s i
oL =

Over Limit fi it

Table II: Estimated detection limits in mg/kg for regulated elements in various matrices.

Aot T0: 7% =k 75 0 I ma/kg)

Element Polymer Materials Metallic Materials Composite Materials
* ROV & BT W& AT

& (Cd) 50 70 70

#1 (Pb) 100 200 200

7 (Hg) 100 200 200

& (Cr) 100 200 200

1 (Br) 200 Not Applicable 73" | 200
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Number TWNCO00850216
Test Conducted f|[ZE|" JFL, :
(IT) Confirmation Test ’F“él?,diﬁ[[?:@
Test Item Test Method Reporting Limit
HIEEEE! HIEE e g

Cadmium (Cd) content

With reference to IEC 62321-5: 2013, by microwave or acid
digestion and determined by ICP-OES.

2 ppm

G 24 IEC 62321-5: 2013 » I'J Bl gy PRyl {63 (Al 7 | s
i R AP R oI -
With reference to IEC 62321-5: 2013, by microwave or acid
Lead (Pb) Content digestion and determined by ICP-OES. 5
Hipi %% [EC 62321-5: 2013 » | BIU g Fifkif] {36 (=Bl = 1R Ppm
o R R S STA R R T
With reference to IEC 62321-4:2013+AMD1:2017, by microwave
Mercury (Hg) Content or acid digestion and determined by ICP-OES. )
FhH %Y [EC 62321-4:2013+AMD1:2017 » '] B4 gy Fitf] {130 = PP
R 2 R £ BRSSP R BT AT o
With reference to IEC 62321-7-2: 2017, organic solvent was
Chromium VI (Cr(VI)) content used to dissolve or swell sample matrix, followed by alkaline
=+ [’?F*féﬁ & &l digestion and determined by UV-Vis Spectrophotometer. 8 ppm
(for non-metal) =4 IEC 62321-7-2:2017 » J‘WJ’E’W?‘ rJiﬁﬁﬂﬁ‘?[’E{I%‘AFﬁ[ﬁlﬁl LR
FIE S )™ o P IS M- pLA ST MR F 5T -
Ehgg"%”gw (Cr(VI)) Content With reference to IEC 62321: 2008, by spot test. L opm
(for metal) 54 TEC 62321:2008 57— 45T B » | J%ﬂﬁﬂﬂa‘:ﬁﬁk F3 T o
Polybrominated Biphenyls (PBBs) With reference to IEC 62321-6: 2015, by solvent extraction and
DU determined by GC-MS and further HPLC-DAD confirmation when
Polybrominated Diphenyl Ethers necessary. 5 ppm

(PBDES)
LA T

SR ) B AT T B AR TR PR l"?’p"l%,mé °

3 IEC 62321-6: 2015 » I'|yA#( % 2v= J;@ﬁ“@#’f’?@@g%;} T

Remarks: Reporting Limit = Quantitation limit of analyte in sample

e

B I = R R

(I1I) Other information on analysis Xl {4& Y

Responsibility of Chemist Ji#7 * £

Date Sample Received {35 (% | 1]

Test Period £ il R4V

Pelny Hsiao/ Vita Fu

Dec 12, 2019 / Jan 07, 2020

Dec 12, 2019 to Dec 31, 2019 / Jan 07, 2020 to Jan 08, 2020
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Test Conducted Jg[" [ :

ROHS Limit RoHS [

Number : TWNC00850216

Restricted Substances [5LF [$#17%

Limits S‘i’rgl

Cadmium (Cd) content 3 &!

0.01% (100ppm)

Lead (Pb) content éf,ﬁﬁ% '

0.1% (1000ppm)

Mercury (Hg) content EJ‘< ﬁ El

0.1% (1000ppm)

0.1% (1000ppm)

Chromium VI (Cr(VI)) content + [?F?%ﬁ gg

Polybrominated Biphenyls (PBBs) %35 J#%

0.1% (1000ppm)

Polybrominated Diphenyl Ethers (PBDEs) %15{3?@% ik

0.1% (1000ppm)

The limits were quoted from Annex II of Directive 2011/65/EU for homogeneous material.

LR A T 2011/65/EU [ SHEHSETR T TE
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Number : TWNC00850216

Sample photo %‘;Pﬁ[},ﬁﬁkﬁ :

intertek
6

ntertek
3 5

‘Intertek

ntertek

ntertek

7 10
12 14
ntertek ntertek
13 15
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End of Report

Except where explicitly agreed in writing, all work and services performed by Intertek is subject to our standard Terms and Condiitions which can be obtained at our website: http://www.intertek-
twn.com/terms/ . Intertek’s responsibility and liability are limited to the terms and condiitions of the agreement.

This report is made solely on the basis of your instructions and / or information and materials supplied by you and provide no warranty on the tested sample(s) be truly representative of the sample source.
The report is not intended to be a recommendation for any particular course of action, you are responsible for acting as you see fit on the basis of the report results. Intertek is under no obligation to refer to
or report upon any facts or circumstances which are outside the specific instructions received and accepts no responsibility to any parties whatsoever, following the issue of the report, for any matters arising
outside the agreed scope of the works. This report does not discharge or release you from your legal obligations and duties to any other person. You are the only one authorized to permit copying or
distribution of this report (and then only in its entirety). Any such third parties to whom this report may be circulated rely on the content of the report solely at their own risk.

Reporting Statements of Conformity: Please note that the test results contain statement of conformity with the decision rules which are based on the specifications of customers, regulations and
standards, and does not consider measurement uncertainty.
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